
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
ton of acetone produced.9 The nature of product ion and processing can aake 

this a difficult task. Saall changes in unit process operating conditions 

such as temperature. pressure. flowrate, and variations in feedstock quality 

may significantly alter the characteristics of the wastestreaas produced. A 

knowledge of the cheaistry involved in the process. process operating 

conditions. feedstock used, and quantity of product produced by the unit 

operation can lead to the estiaation of pollutant characterization and 

quantification. 

The BOD and COD of aany organic compounds that aay be produced during the 

production of petrochemical products is available from several sources. Bridie 

et al.39 has presented the COD, BOD and theoretical oxygen deaand for 118 

petrochemical co111pou!1ds. Other BOD and COD data may be found in Pritter.
40 

Price et al •• 41 Heinck et al., 42 and Heukelekian and Rand.
43 

Hany toxic substances may be produced during the production of 

petrocheaical products. The U.S. F.nvironaental Protection Agency (USEPA) has 

identified 129 toxic organic chemicals which have been found in the waters of 

the nation. and these che•icals have beco•e known as "priority pollutants." 

Wise and Fahrenthold] presented a method which can be used to predict the 

occurrence of these 129 "priority pollutants" in petrochemical processing 

wastewaters. Critical precursor and generic process combinations that generate 

"priority pollutants" in 172 petrochemical manufacturing effluents are reported 

in Table 3.2.3 

Hedley et al.9 conducted a survey of the processes associated with 

petrochemical production designed to characterize the wastes produced. The 



TABLE 3.2 

CRITICAL PRECURSOR/GENERIC PROCESS COMBINATIONS THAT GENF.RATE PRIORITY POLLUTANTS3 

Generic Processes 
Oxidation Chlorination Nitration Diazotization Reduction 

Precursor products products products products products 

Benzene Phenol Chloroaromatics Nitroaromatica 
Chlorophenols Nitrophenola 

Toluene o,m-Creaol Nitroaromatics 

Xylene 2,4-Dimethyl- 2,4-Dimethyl-
phenol phenol 

VI 
Naphthalene 2-Chloronaphtha- VI 

lene 

Phenol Chlorophenola Nitrophenola 

Creaola 4-Chloro-m-cresol 4,6-Dinitro-
o-cresol 

O\loroanilinea Chlorophenola 
Chloroaromatica 
Aromatics 



Precursor 

Nitroanilinea 

Nitrobenzene 
•-Chloronitro­

benzene 

Ethylene 

Propylene 

Methane 

TABLE 3.2 (continued) 

CRITICAL PRECURSOR/GENERIC PROCESS COMBINATIONS THAT GENERATE PRIORITY POLLUTANTS3 

OXidation 
products 

Ac role in 

Chlorination 
products 

Chlorinated C2'• 
Chlorinated C4 
Chloroaromatica 

Chlorinated C3'• 

Generic Processes 
Nitration Dia1oti1ation 

product I product I 

Nitrophenol1 
Nitroaromatic• 
Aroma ti ca 

N-Nitro•odi­
phenyla111inga 
BenlidinH 

Chlorinated methane• 

~eduction 
producu 

Aniline (diphenylaminea~ 
1,2-Diphenylhydrazine• 

• Derived directly from aniline, or indirectly via phenylhydra1ine 1 diphenylamine i• one of three 
secondary amines that are precursor• for nitroaaminea when exposed to nitrite• (a• in diazoti1ation) or 

NOx· 
b Diphenylhydrazinea rearrange to benzidinea under acid condition• (aa in di11oti11tion). 

VI 

"' 



57 

aajor potential sources of pollutants fro• the production of petrocheaicals 

were identified. Published and unpublished data were used to describe eaission 

sources and the coapositlon of the eaission streaas fro• the 190 petrochealcal 

product ion processes stud led. Hedley et al. 9 presented process 

characterization sheets for each of these 190 processes which included a brief 

description of the process, utility requireaents, feed aaterials, eaissions 

sources, and potential pollutants. If dPtails are needed for a specific 

process the report should be consulted. 

Treataent Methods 

The design of vastevater treataent facilities for petrocheaical 

production facilities vill not be reliable unless vastewaters have been fully 

characterized and the perforaance characteristics of alternative treataent 

processes have been evaluated by treatability studies and pilot plant 

operations. Treatability studies should establish the effects of operational 

paraaeters such as hydraulic detention tiae, sludge age and teaperature on 

organic reaoval rates, oxygen requireaents, sludge production, sludge 

characteristics, and process stability. 

Treatability studies can identify vastestreaas which should be treated 

separately to enhance process perforaance.44 Engineering-Science, Inc.45 

outlined the coaponents of a preliainary wastewater survey and treatabillty 

study in the petrocheaical industry (Table 3.3). 

Clements and Cheng46 described techniques which provide both qualitative 

and quantitative identification of aajor coaponents of a process wastestream. 

The techniques and instruaentation used in this process were chosen to be 

within the technical and financial reach of even small company laboratories. 

Component identification was accomplished by using infrared spectroscopy, 



58 

TABLE 3.3 

COHPONENTS OF A WASTEWATER SURVEY AND TREATABILITY STUDY PROGRAH
45 

I. Wastewater Survey 

A. Identify all significant waste sources 

B. Obtain detailed information on waste flovrates 

II. Wastewater Characterization 

A. Characterize organic content of wastestreaa 

B. Characterize inorganic content of wastestreaa 

C. Identify toxic wastestreams 

o. Identify wastestreams with reuse or product recovery potential 

III. In-plant Considerations 

A. Implement educational programs for plant personnel designed to 

reduce wastewater generation 

B. Eliminate waste by process research and development 

C. Install waste segregation devices at source 

IV. Treatability Study 

A. Select appropriate process alternatives based on wastewater survey 

and characterization data 

B. Define process operating parameter by bench or pilot scale process 

simulations 

c. Evaluate process alternatives based on treatment costs and treatment 

requirements 

v. Incorporation of Results 



59 

ultraviolet spectroscopy, gas chromatography, and thin-layer chromatography 

techniques. The sample preparation steps co~sist of an initial series of 

extractions which isolated coapounds into organic acid. base and neutral 

compounds and a totally water soluble phase. Each fraction was then 

concentrated and subjected to the appropriate analytical technique. This 

procedure was found to be the most economical for wastestreams with contaminant 

concentrations in excess of 1000 mg/L, as is often found in petrochemical 

wastewaters. 

The unit processes which can provide treatment of petrochemical 

manufacturing plant wastewaters are as varied as the unit processes used in the 

manufacturing plants themselves. Studies have shown, however, that there are 

seldom cost effective alternatives to biological treatment coupled with 

physical-chemical pretreatment and/or polishing where needed.38,44,47 

Biological treatment coupled with post-filtration has been defined by the US 

EPA as the "best practicable technology" currently available for treating 

petrochemical processing wastewaters. 

In order to produce a high quality effluent, it is probable that most 

petrochemical wastewater systems will include all or some of the processes 

listed in Table 3.4.38 

Nijst47 of the Petrochemicals/Ecology group of the European Council of 

Chemical Manufacturers Federation reports that a central biological treatment 

plant ls the preferred method of treating the aqueous effluents of the 

petrochemical industry. Biological treatment processes were chosen because: 1) 

they are geared to BCD removal, which was generally required by the responsible 

authorities, 2) biological process costs to achieve BOD removal are low 

compared to other treatment processes, and 3) when effluent limitations are in 



Pretreatment: 

60 

TABLE 3.4 

PETROCHEMICAL WASTEWATER TREATMENT SYSTt:Hs38 

API separators 

Tilted plate separators 

Filtration for oil removal 

pH control 

Stripping processes 

Primary sedimentation 

Monitoring system to detect break down and spills 

Intermediate treatment: 

Dissolved air flotation 

Coagulation-precipitation 

Equalization 

Detoxification for biological treatment 

Secondary/Tertiary treatment: 

Biological oxidation 

Chemical oxidation 

Filtration 

Adsorption 



61 

terms of COD, biological processes will remove a significant amount of COD with 

less expense than a nonbiological process designed to remove the same amount of 

COD. This report further states that effluents from biological trea~ment 

systems may still contain dissolved organics and suspended solids which may be 

removed by further treatment such as aerated lagoons aild polishing ponds, sand 

or aultimedia filtration or other physical-chemical processes such as reverse 

osmosis, ultrafiltration, extration and cheaical oxidation. Activated carbon 

adsorption preceded by filtration for solids reaoval was generally found to be 

the best economically available technology for reducing the residual COD of 

biologically treated effluents.47 

Kulperger48 used a high purity oxygen activated sludge system for treating 

petrochemical wastes. The system consisted of a four stage biological reactor 

and a center feed clarifier. Pilot plant studies shoved that the systea could 

provide a BOD removal of 90% in a wastestream which contained 2,700 to 4,000 

mg/L BOD. The plant was operated at biomass loadings of 0.49 to 0.82 pounds of 

B005 per pound of HLVSS and required 1.6 pounds of oxygen to remove one pound 

of BOD at a loading rate of 0.6 pounds of BOD per pound of HLVSS-day. 

The utility of anaerobic lagoon pretreatment of petrochemical waste was 

investigated by Hovious et al.49 A design procedure for the selection of 

lagoon volume based on organic loading and te•perature was presented. Using 

this design procedure it ~as estiaated that a lagoon with a hydraulic detention 

time of about 10 days and a temperature of 20°c would achieve a 40 percent COD 

removal and a 50 percent BOD removal when the influent contained 3,000 mg/L of 

COD. Exaaination of chromatographically identifiable organic compounds in the 

waste used during this research indicated that all compounds, except aetabolic 



62 

interaediates, were re•oved to a significant degree in the anaerobic lagoon 

(Table 3.5). 

Britz et al.50 reported the successful use of downflow fixed bed 

anaerobic reactors for the treataent of a petrochemical effluent. COD 

reductions of 93-95% were found at an optimua retention tiae of 2.3 days and a 

loading rate of 4.7 kg COD/a3/d. Approximately 0.88 m3/m 3/d (at standard 

temperature and pressure) of biogas was produ~ed with a methane content of 90-

96%. 

Fisher et a1.5l also investigated the use of anaerobic processes for 

petrochemical waste treataent. Packed bed, aixed digester and anaerobic lagoon 

processes were evaluated. 'nle anaerobic lagoon was found to be the process of 

choice. Invest•ent and operating costs were the lowest of the studied systems, 

and a microbiological sulfur reduction-oxidation cycle occurred in the lagoon 

in which sulfates were used and organics removed. The anaerobic system 

produced saaller amounts of bioll!:.ss and required less energy for operation. 

Some coapounds were degraded in the anaerobic system which could not be 

aerobically degraded. 

Temperature effects on the biological treatment of petrochemical 

wastewaters were investigated by del Pino and Zirk.52 Empirical models were 

developed to fit the relationship ~oatween effluent BOD and COD and hydraulic 

retention time, aixed liquor ~olatile suspended solids, temperature and 

influent substrate concentration. 'nle effects of temperature on the biological 

treat•ent of petrochemical wastewater• were observed to be more drastic than 

temperature effects on municipal wastewater treatment systems. Tests to 

measure the effects of teaperature on sludge characteristics were inconclusive. 



63 

TABLE 3.5 

REMOVAL OF SPECIFIC ORGANICS IN ANAEROBIC LAGOONS49 

Dilute Wastesa Concentrated Wastesa 

Loading Rate Loadins Rate 
13 lb COD/day/ 22 lb.COD/day/ 48 lb.COD/day/ 

1,000 cu ft 1,000 cu ft 1 ,000 cu ft 
Compound 

Influent Effluent Influent Effluent Effluent 
(mg/L) (mg/L) (mg/L) (mg/L) (mg/L) 

Methanol 80 35 380 135 145 
Ethanol 80 15 270 120 130 
n-Propanol 170 35 40 
Isopropanol 60 30 175 45 55 
n-Butanol 170 15 80 
lsobutanol 250 80 85 
n-Pentanol 315 70 100 
Isopentanol 
Hexanol 140 20 30 
Acetaldehyde 30 10 80 35 40 
n-Butyraldehyde 190 50 35 
lsobutyraldehyde 210 50 50 
Acetone 90 60 150 80 70 
Methylethyl ketone 10 5 
Benzene 10 5 
Ethylene glycol 135 30 755 155 190 
Acetic acid 215 220 2,120 2,280 2,620 
Propionic acid 0 505 470 
Butyric acid 0 330 300 

aData are averaged from 5 to 12 occurrences in grab or composite samples. 
Note: Lb/day/1,000 cu ft x 16 • g/day/cu m. 



64 

The biological treatment of a complex petrochemical wastestream using a 

sequence of anaerobic digestion and activated sludge was studied by Humphrey et 

a1. 53 Bench scale and pilot plant studies using various composite samples and 

process wastewater blends indicated the need for stream segregation and waste 

reduction. The system was effective in removing the biodegradable portion of 

the pretreated wastewater stream. The average influent composition of 

approximately 6000 mg BOD/L, 8000 mg COD/L and 1000 mg nitrates/L was reduced 

to an effluent with approximately 50 mg BOD/L, 1200 mg COD/L, 200 mg suspended 

solids/L and essentially no nitrates. These data show that a significant 

amount of COD could not be removed by conventional biological treatment 

processes. 

$tudies conducted by Hedley and Stover54 and Stover et a1.55 have shown 

that pretreatment with ozone can increase the biodegradation of some organic 

compounds found in petrochemical wastewaters. Ozone addition was found to be 

beneficial; however, it is not a "cure-all" and studies should be conducted on 

each compound to determine if it is effective and economical. The addition of 

powdered activated carbon (PAC) to biological oxidation processes may also 

significantly enhance the efficiency of biological treatment processes.56 

Recent advances in the field of bioengineering have lead to the 

development of microbial cultures which have the ability to break down 

molecules resistant to biological degradation. Thibault and Zitrides 57 have 

reported that a specially adapted strain of bacterial inoculum applied to the 

biological treatment process at a petrochemical processing plant significantly 

improved effluent quality. The addition of these selectively ad~pted microbes 

reduced effluent total oxygen demand, and biochemical oxygen demand, improved 

system stability, eliminated an existing foam problem, and resulted in the 



65 

elimination of at least one compound (tertiary butyl alcohol) from the effluent 

not previously degraded. These results, combined with recent advances and 

interest in genetic engineering, suggest that biological treatment processes 

may be improved by these techniques; however, further research is required. 

Physical-chemical processes play an important role in petrochemical 

wastewater treatment. Many physical-chemical treatment processes are used to 

pretreat petrochemical wastewater in preparation for biological treatment. 

API separators are used to remove materials less dense than water, such as 

free oil, and suspended matter that is more dense than water. Tilted plate 

separators are also used to remove materials less dense than water. Several 

types of filtration devices are also used to remove free oil and solids from 

wastestreams prior to biological treatment. 

Neutralization is commonly required in the treatment of petrochemical 

wastewaters. Acid streams may be neutralized by fluidized mixing with lime 

slurries, dolomitic lime slurries, caustic or soda ash. Alkaline streams may 

be neutralized with sulfuric or hydrochloric acid or with boiler flue gas 

(carbon dioxide). Neutralization can often be accomplished by mixing internal 

wastewatl:r streams.38 Volatile organic compounds, hydrogen sulfide and ammonia 

are of ten removed from wastewater stre~ms by stripping processes. 

Dissolved Air Flotation (DAF) is commonly used in petrochemical waste 

treatment plants to enhance oil and suspended solids removal. OAF units, 

while not as economical as API separators and tilted plate separators, produce 

a better quality effluent which is often ~equired to meet effluent oil 

limitations. If a significant portion of the oil is emulsified, chemical 

addition with flocculation chambers may be a part of the flotation unit. 



66 

Coagulation-flocculation processes are effective in removing suspended solids, 

some nutrients and heavy metals from petrochemical wastestreams.38 

Activated carbon adsorption systems may be used to remove residual 

org~nic compounds from petrochemical wastewaters. A review of the literature 

on activated carbon adsorption as a treatment concept for petrochemical 

wastewaters was presented by Hatthews.58 Compounds in the alcohol, aldehyde, 

amine, pyridine and morpholine, aromatic, ester, ether, glycol and glycol • 
ether, ketone, organic acid, oxide, and halogenated organic groups were found 

to be amenable to carbon adsorption.59 

Petrochemical wastewater was treated in a treatment system consisting of 

oil removal, biological oxidation, chemical treatment, filtration and 

activated carbon adsorption. The COD was reduced from 3,200 mg/L to 30 mg/L. 

The activated carbon columns were found to remove dissolved organics not 

amenable to biological treatment along with colo~60 

Four physical-chemical unit operations were studied by Coco et a1.6 l to 

determine their feasibility for removing biorefractory organics found in 

petrochemical wastestreams. Steam stripping was evaluated using petrochemical 

process effluents containing chlorinated hydrocarbons and aromatic 

hydrocarbons. This unit operation removed up to 75 percent of the total 

organic carbon {TOC) in the process effluent. The cost of this treatment 

process was significantly reduced by the recovery of lost product. 

Solvent extraction was evaluated using process effluents containing 

chlorinated hydrocarbons and aromatic hydrocar~ins. ~traight chain paraffin 

hydrocarbons in the c10 to c12 range were found to give maximum TOC removal 

with minimum TOC residual. Organic removals in the 90 percent range were 

frequently obtained during pilot plant operation.61 Product present in the 



67 

vastestrea11 was also recovered in this process, and thus contributes to reduced 

treataent costs. 

Ozonation was an effective aethod of pretreating vastevaters fro• the 

manufacture of toluene di-isocyanate, ethylene glycol, styrene mono•er, and 

ethylene dichloride. Batch oxidation studies showed that ozonation iaproved 

biotreatability of these wastevaters. Coaplete oxidation with ozone was found 

to be unecono11ica1.61 Carbon adsorbtion re•oved c1 and c2 chlorinated 

hydrocarbons fro• the wastestreams studied. Adsorption characteristics of 

different comaercially available activated carbons were evaluated. In 

addition, an activated carbon was developed fro• a by-product soot produced in 

the acetylene process. This carbon was found to have about 80 percent of 

the absorptive capacity of coamercial products.61 

Other processes which have been used for the treat•ent of petrochemical 

wastewaters include: polymeric adsorption, 62 •63 wet air oxidation, 64 

pyrolysis,65 and free radical oxidation.66 

Process Modification, Conservation and Treatment 

The petrochemical industry lends itself to controlling pollution through 

process improvement rather than pollution abatement. Four alternative 

possible solutions may be developed for a pollution problem in the 

petrochemical industry depending on the waste produced. First, some wastes 

may be recovered as salable coproducts. Second, wastestreams can be recycled 

after some process aodification for conversion to prime product or for reuse 

in the process as a reagent or inter•ediate. Third, the waste may be usable 

as a fuel. Fourth, and least desirable, wastes may be treated in waste 

treatment processes where they are converted to less harmful states and/or 

dispersed in quantities which may be assimilated by the environment. 



68 

Sumaaries of some process i•prove•ents which have aided in the reduction 

of pollutants in the petroche•ical industry ••Y be found in Burroughs.6 7 

Hencher.4 the Oil and Cas Journa1.68 and Rickles.69 

Process technology in the petroche•ical production Industry is constantly 

changing. So•e unit processes will produce desired products with a reduction 

In the quantity of pollutants generated when co•pared to other technologies. 

Tavlarides70 developed a aatrix of significant pollution probleas and process 

modifications which will reduce or. in so•e cases. eli•inate the production of 

these pollutants for the explosives Industry. Matrices for nitric acid. TNT. 

and nitrocellulose production were presented. The •atrices describe Individual 

processes. the pollutants and their sources in the process. the nature of the 

pollutant and the process modification for mitigation or reduction of the 

pollutant. Analysis of production unit processes aay. therefore. lead to the 

production of saaller amounts of water-borne pollutants. 

Several sr.hemes were suggested by Quartulli 71 to reduce water consumption 

and increase the use of waste streaas as process raw aaterials in steam­

hydrocarbon refor•ing plants. The processes proposed recycling essentially all 

of the process condensate to the process system, (with minimua offsite 

treatment). and bypassing feedvater. boiler and steam turbine systems. 

Petrochemical wastewaters containing high concentrations of salt and 

refractory organic contaminants were treated by activated carbon adsorption for 

the removal of organic constituents.72 The remaining salt solution was treated 

with a hybrid electrodialysis-reverse osmosis process to produce fresh water 

and a concentrated brine solution. Organics recovered by the system were 

recycled and the processed water was suitable for reuse. 



69 

Conserving and reusing vater have beco•e key concerns in che•ical 

processing industry plants as the availability and quality of vater supplies 

di•inish and vastevater discharge regulations beco•e •ore stringent. Holiday73 

has discussed the use of eight technologies vhich aay be applied to reduce 

vater usage by either cutting usage at so•e point in the plant or by recycling 

and reusing a vaste strea•. The technologies described include vapor­

co•pression evaporation, vaste-heat evaporation, reverse os•osis and 

ultrafiltration, electrodialysis, steaa stripping, coabination vet/dry cooling 

towers, air-fin cooling and cooling vater sidestreaa softening. A list of the 

characteristics of these processes is contained in Table J.6.73 The use of 

reverse osaosis as a vater purification process in the petroche•ical industry 

was reported by Kosarek.74 

Willenbrink 75 reported the use of several techniques to reduce or 

concentrate vastestreams containing phenol, a•aonia and hydrogen sulfide. In 

one process, the use of a dilute caustic in product purification washes 

drastically reduced the aaount of phenol in the vash vater vastestrea•. 11\is 

systea not only reduced the amount of phenol to be treated, but also reduced 

the consuaption of caustic vith no noticeable product deterioration. Stea• 

stripping regenerated cataylst vas used to mini•ize the introduction of oxygen 

into a fluid catalytic cracking operation to reduce the production of phenolic 

compounds. Wash waters and stea• condensates which have been in contact with 

hydrocarbons were collected froa various unit operations for use as wash water 

to prevent corrosion and salt build up. A fraction of the phenol present in 

this wHhwater is absorbed by the hydrocarbons being washed. Reductions of 

approxi•ately 50% of the phenol present have been observed. 



TABLE 3,6 

CONSERVING AND REUSING WATER 
WATER CONSERVATION AND REUSE TECHNOLOGIES THAT ARE SEEING WIDER APPLICATION73 

Relative co1t1 
Technique Afflication Limitations 

----·-----·-
Capital Operating Comments 

Vapor-c011pression Concentration of Not for organics High High Rapid growth 
evaporation wastewater or cooling- that form High-quality 

tower blowdown azeotropes or dilltUlate 
Concurrent production steam-distill Handles broad range of 
of high-purity water Fouling must be contaminant• in water 

controllable 

Waste heat Concentration of Not for organics Medium Medium Not widely used now 
evaporation wastewater that form azeotropes Future potential good ..., 

Condensate recovery or steam-distill Q 

Reverse os•o•is, Removal of ionized Fouling-sensitive Medium Medium Future potential strong 
ultrafiltration salts, plus many Stream must not Intense application 

organics degrade membranes development underway 
Recovery of heavy Reject stream may 
metals, colloidal be high-volume 
material 

Production of 
ultrapure water 

Electrodialysia Potable water from Limited to ionizable Medium- Medium Modest future potential 
saline or brackish salts high 
source 



TABLF. J,6 (continued) 

CONSERVING AND REUSING WATER 
WATER CONSERVATION AND REUSE TECHNOLOGIES THAT ARE SEEING WIDER APPLICATION73 

Relative coau 
Technique Application Limitations ~a_pi_tal Operating Comment a 

Stea11 stripping Recovery of process Stripped condensates Medium Medium- Well-established 
condensates and may need further high aa part of some 
other contaminated processing proce11e1 
waters 

Removal of H2s, NH 3, 
plus some light organics 

Combination wet/dry Puts part of tower Costly compared with Medium Medium Growth expected in 
cooling towers load on air fins wet cooling tower arid areas 

Can cut fogging ..... ... 
Air-Un cooling Numerous process For higher-level Medium Medium Well-established 

applications heat transfer Good tor higher-
Can he prone to temperature 
freeze-up, waxing heat rejection 

Sidestrea11 Reduce cooling- Dissolved solids Low- Low- Not widely used 
softening tower blowdown must be removable medium medium Future potential 

Control can be good 
difficult 



72 

Several water reuse and recycling systems currently used in the 

petrochemical industry were described by Dennis.76 The processes include 

separation of potable and process water, recycled non-contact cooling water 

systems, process water recycle, and spray irrigation of process wastewater. A 

computer monitored and controlled system designed to manage water and energy at 

petrochemical plants was developed by Keapen.77 This systea helped reduce 

water use, wastewater treatment costs and energy use. 

Case Histories 

Wastewater from a petrochemical plant which produces raw materials for the 

polyester fiber and film and polystyrene industries are treated by an activated 

sludge plant consisting of equalization basins, biological oxidation basins, 

clarification, dissolved air flotation, polishing ponds and filtration (Figure 

3.1). The waste treatment facilities are described in Table 3.7.78 This 

facility produced an effluent which contained 8 mg/L BOD and 11 mg/L suspended 

solids while reaoving 98% of the TOC present. A unique management strategy was 

employed at the facility. Each production unit is held accountable for the 

wastes they generate. Waste treatment costs are charged back to the individual 

production units based on the amount of organics discharged to the treataent 

plant. This system creates incentives for personnel at each unit to reduce 

waste loads and product losses. 

Ford et a1.79 described the development of a water pollution control 

system for the Zulia El Tablazo Petrochemical Complex in Venezuela. The first 

task in designing the treataent system was to define each of the production 

proces&es and predict the qualitative and quantitative characteristics of the 

wastewaters. Treatability studies were then perfor•ed to evaluate treat•ent 



~acid 
E..,olintion 

and IUl'Qe 
process IS MM gal. 
wostewaters 

NH5 
H3PO. 
··-~.- .. 

'' . 

350GPM 

FIGURE 3.1 

WASTE TREATMENT FLOW DIAGRAM78 

Primary Secondary 

aeration t--t aeralian 

2 MM gal. 
I I MM QOI. 

1 
Sludge recycle 

500 GPM 

Effluent 
to river 

.... 

Garrett method 
Sludge wastage 

80 GPM 

Clarification 

! 

L.andform 

200 OCrll 

Dual•medio 

fill ration 

r r 

"" 

Flocculant 

Dl11olv1d 

air r--t 
flootion 

20 GPM 

Slud91 

lo9oons 

Polishing 

ponds ~ 

40 MM 901. 

-----~·----· -- -

...... 
\Joi 



74 

TABLE 3.7 

WASTEWATER TREATMENT PLANT - DATA SHEET78 

Utilizes activated sludge process for treating high strength organic acid 
wastewaters before final discharge to the Des Plaines River. 

1-·acilities 

Feed Equalization & Surge 
6 Aeration Basins 
2 Secondary Clarifiers 
Dissolved Air Flotation Unit 
Polishing Lagoon 
Dual Media Filter 
Sludge Storage 
Sludge Landfarm 

Manpower 

Operators 
Sludge hauling operator 
Foreman 
Supervisor 
Engineer 
Lab technician 
Maintenance 

Raw wastewater 

Flow, gal/day 
Concentration, mg/L TOC 
TOC Load, lbs/day 
COD Load, lbs/day 
BOD5 Load, lbs/day 
Population Equivalent 

Effluent quality 

BOD5, mg/L 
Suspended Solids, mg/L 
TOC Reduction, % 

Costs 

8 
11 
98 

Total capital expenditure to date 

Capacity 

15 million gallons 
3 million gallons 

188,000 gallons 
59,000 gallons 

40 million gallons 
1,000 gpm 

3.5 million gallons 
200 acres 

1 per shift 
I per day shift 
I per shift 
I 
1 
I 
3 per day shift 

Average 
500,000 

3,000-4,000 
14,000 
35,000 
25,000 

150,000 

Detention 
time 

30 days 
6 days 

60 days 

4 months 

Capacity 
700,000 

24,000 
60,000 
43,000 

250,000 

Annual operating, maintenance, and fixed costs 
Treatment cost, per pound of TOC 

US $9 million (1982 US dollars) 
US $2.5 million 
us $0.50 



75 

alternatives. '1esign criteria were developed from the results of treatability 

tests and conceptual flowsheets were developed. 

An activated sludge system was deemed to be the most practical, reliable 

and economical method of treating the El Tablazo wastewaters to the desire~ 

level. This decision was made based on treatability study data and che 

experience of a consultant in previous investigation, design, and operation of 

petrochemical plant wastewater treatment systems.79 

A simplified schematic of the treatment system is shown in Figure 3.2. 

The system was devised so that all dry weather organic sewer flow is treated. 

An impoundment basin was constructed for temporary storage and controlled 

release of specific wastewaters to the treatment process. The system also 

includes an equalization basin to minimize hydraulic and waste load 

variations. The equalized flow enters parallel activated sludge basins. 

Additional parallel units may be added as more treatment capacity is required. 

Excess biological sludges are aerobically digested, thickened, dewatered by 

basket centrifugation and hauled to land disposal sites.79 

A primary and secondary biological wastewater treatment plant was 

installed at a petrochemical plant in Puerto Rico. The petrochemical complex 

produces 352 million kilograms (775 million pounds) of ethylene per year and 

derivative products including butadrene, ethylene oxide, phenol, cumene, 

polyethylene, bisphenol-A, and plasticizers.80 The total waste load to the 

plant was based on flow measurt. ·:ents and laboratory analyses of waste streams 

from existing plants plus estimates of aqueous waste loads from new process 

units based on an understanding of process chemistry and engineering 

principles. The major components of the waste treatment facility are shown in 

Figure 3.3. The facility includes waste collection equipment, primary 



FIGURE 3.2 

EL TABLAZO TREATMENT COMPLEX79 

EL TABLAZO TREATMENT COMPLEX 

Lake 
Maracaibo 

Land disposal of 
solids 

lklcontaminated storm drainaae 

lnoraanic sewer 
Oraanic sewer 

Ballast pumpover 

l • M lmpound-

.------..... 

Centrifuge 
thickening 

ment 
basin 

Secondary 
biological 

Equalization 

treatment I I I 
I 

,-------, I 
I I 

-; Future r- • -.f I y I I I I 
I I L------"' I I .._ __ .t_ ________ J I 

I r------ 1 I 
I ' I I 
I - -I Future ,... - ""l .J 
I I I I I 
l ___ _t. - -= = =------.=. - ...J 

------""'---------------~ Effluent discharge 

Bose procu1 flow 

Slorm flow 

8011 proceu flow 

Oome11ic 11wo91 

C ontominoteel llorm flow 

~ 

°' 



FIGURE 3.3 

FLOW DIAGRAM OF WASTEWATER TREATMENT FACILITY AT PONCE, PUERTO RICo80 

To Tallaboa B 

Process 
Wastewater 

00 
00 

Aerobic 
00 

00 
co 

Ponds 
00 

Neutralization 

Bar ---"4• Screen &I &!Pumps 
Caustic Addition 

Station 

Porsha 11 Flume 

8 
Equalization 1 

----. 
Equalization 

- 011 
Storage 

Solids ,--r-
Primary j Solids I Clarifiers 

Pond 

Anaerobic 
Pond 

1 Anaerobic 
Pond 

I 

Aqueous 
Overflow 

I Solids 
Pond 

" " 



78 

treatment, neutralization, equalization and biological treatment using an 

anaerobic pond-mechanically mixed aerobic pond stabilization system. Storm 

and/or fire protection waters are separated from process waste streams and 

treated separately. 

1be wastewater treatment facilities at another Puerto Rican petrochemical 

plant were described by Figueroa.81 This petrochemical plant uses 5,962 m3/d 

(50.000 barrels/d) of naphtha to produce various products including paraxylene, 

orthoxylene. cyclohexane, benzene, toluene, mixed xylenes, parraffinic naphtha, 

and high octane motor fuel. Wastewater& are segregated into six separate 

sewers which have been designated as the oily water sewer, the boilers blowdown 

sewer, the cooling water sewer, the sanitary sewer, the storm water sewPr and 

the combined sewer. 1be basic pattern of wastewater segregation and treatment 

are shown in Figure 3.£. The process basically consists of pretreatment 

(neutralization, oil-water separation), followed by biological oxidation in 

aerated ponds. The facilities proved to provide adequate water pollution 

control while permitting future expansion.81 1be treatment plant effluent was 

found to contain an average of 25 mg/L of total suspended solids and have an 

average COD of 150 mg/L. 

Economics 

Tile cost of constructing a new petrochemical processing plant usually will 

require that approximately 5 to 10 percent of the capital investment be in 

pollution control facilities; however. in existing facilities it's frequently 

possible to make modifications in the processes or install pollution control 

equipment that will recover the cost in a relatively short period of time. 

F.xamples of savings from the installation of modifications and pollution 

control equipment are presented below. 



FIBER PLANT 
BOILER BLOWDOWN 

FIBER PLANT 
COOLll'G TOWER BO 

FIBER PLANT 
SANITARY SEWAGE 

CORE PLANT 

BOILER BD 

FIGURE 3.4 

SIMPLIFIED FLOW SHEET, WASTEWATER TREATMENT, 
GUAYAMA PETROCHEMICAL COHPLEx81 

CORE LIME PONDS(3) 

2200 GPM OILY BALLAST 
WATER 

SANO -
OIL·· WATER 

SEPARATOR 

'--....,---'---~ ANO GRIT 
SLUDGE PONO 

I CORE PLANT >-
SANITARY SEWAGE ·-----------

PROCESS AREA OLY 
WASTE STREAMS 

SOUR WATER 
STRIPPER EFFLUENT 

TANK DIKE 
DRAINAGE 

PROCESS AREA 
STORM DRAINAGE 

STORM DRAINAGE 
ENTIRE PLANT 

PROCESS OIL 

WATER BOX AERATED OXIDATION PONO 

WITH 3 FLOATING AERATORS 

BAFFLED OUTLET M DAYS 

SANO DETENTION 

ANO GRIT 

STORM WATER DITCHES 

OIL TO RECOVERY 
STORM WATER PONO 

BAFFLED WITH OIL 

REMOVAL FACILITIES 

FINAL OXIDATION PONO 

WITH BAFFLED OUTLET 

STRUCTIJRE ~ DAYS 

DETENTION 

DITCH TO HABOR 

...... 
IQ 



80 

The economic aspects of various pollution control projects has been 

documented by Burgess.82 One petrochemical coapany installed 450 pollution 

abatement projects with a total cost of US $201 0001 000 during 1971. 11le annual 

net savings from these projects was estimated to be US $6 1 000 1 000 1 with an 

average return on investment of 30%. As an example of these projects. three 

organic chemical plants installed mixers and subcoolers to increase yield by 

3%. This process change reduced the COD in the wastewater by 30 pounds per 

minute. It cost US $2001 000 to install the equipment and US $42 1 000 per year 

to operate it 1 but US $709 1 000 worth of raw materials are saved per year. 

producing a net savings of US $667 1 000 per year while reducing the pollutional 

load. Emphasizing waste prevention rather than waste treatment was shown to be 

a cost effective pollution control strategy. 

Pollution control efforts of one division of the above mentioned 

petrochemical company reduced BOD discharges by 25% 1 COD discharges by 26% and 

soluble solids discharges by 72%. Ninety pollution control projects were 

conducted to produce this reduction. Fifty-five of these projects had a 

negative return and 35 had a positive return. Economic analysis showed an 

annual savings of US $2,960,000.on a US $6, 100,000 investment (1971 dollars). 

An US $8,300,000 capital investment produced a net annual savings of more than 

US $1,000,000 in another division of this company, while an investment of 

US$2, 100,000 produced a US $1,300,000 yearly savings in still another 

division. 82 

A flow measurement system coupled ~Ith computer control reduced the cost 

of water, steam generation, and steam distribution and produced less waste at a 

Belgian petrochemical plant.77 The computer control system provided water and 

enP.rgy management practices which reduced energy require~ents and water and 



81 

wastewater treatment costs at the plant. The total project cost was 

approximately US $435,000 (198~) and was projected to produce a return on 

investment of better than 64 percent. 

A polymeric adsorption system efficiently removed and recovered phenol 

and was also found to produce a net savings while eliminating a waste treatment 

problem.62 In this process phenolic compounds may be removed from a wastestream 

by adsorption onto a polymeric resin. During resin bed regeneration, the 

phenolic compounds may be recovered. In one application, it was estimated this 

system would produce a net savings of US $235,000 per year, while producing an 

effluent with less than l mg/L of phenol. 

Chlorinated and aromatic hydrocarbons were removed from petrochemical 

process effluent by steam stripping at a cost of US $0.00041 per liter of 

treated wastewater including product recovery credit. Solvent extraction was 

also used and the cost of treatment, including product recovery credit, was 

estimated to be US $0.0007 per liter of treated wastewater. Ozonation was an 

effective treatment method, but costs were much higher than those observed for 

steam stripping and solvent extraction. The operating costs for a carbon 

adsorption system removing organics from an ethylene dichloride plant effluent 

were estimated to be US $3.50 to 4.50 per kilogram of organics removed or US 

$0.045 to 0.07 per kilogram of product.61 



82 

CHAPTER 4 

SOLID WASTES HANAGEHENT 

Introduction 

Solid wastes in the petrochemical industry may occur as actual solids such 

as waste plastic~, paper or metal; as semi-solids such as tars and resins and 

as suspended and dissolved solids such as waste polymers &nd inorganic salts. 

These materials may be characterized as combustible or non-combustible, organic 

or inorganic, inert or biodegradable, dry or mixed with either aqueous or non­

aqueous liquids. 

The solid wastes generated by the petrochemical industry may be stored, 

handled and disposed of by many different methods and combination of methods. 